Section: 11

Washer Parts




SWD Accessories T-450

Key Description Part Number Qty
& Hose, Water Supply 3/8” I.D. x 48" 9990-027-011 2
* Washer, Inlet Hose (furnished) 8641-242-000 2
& Strainer, Inlet Hose (furnished) 9565-003-001 1
* Sealing compound 8538-151-002 1
& TORX#20 8545-051-002 1
* Flow Resistors (in dispenser ) 9475-002-003 3
& Battery 3V Lithium (used on Control PCB) 8612-001-001 1
* OPL Bearing & Seal Kit 9732-219-005 1
& Mounting Base 4” 9945-110-001 1
* Mounting Base 6" 9945-111-001 1
= Kit, Door Gasket Expander (small) 9732-139-001 1
* Kit, Door Gasket Expander (large) 9732-139-002 1
& Bevel Washer for 3/4” bolt used in installations using angle iron bases 8641-586-003 4
* Mode Light Support 9635-022-001 1

Wiring Harnesses Parts

Key Description Part Number 014
1 Add Bleach Light, (Wiring Harness included) 9794-001-001 1
2 Wiring Harness, Door Lock P15/P4 9627-816-002 1
3 Wiring Harness, Optional Relay Board (Soap Injection) 9627-835-001 1
* Wiring Harness, Optional Relay Board to Soap Injection terminal block 9627-799-002 1
4 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
5 Data Cable 9806-015-002 1
6 Wiring Harness P20/P21 9627-818-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness WaterValve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-821-001 1
& Wire Yellow Jumper (water valve) 8220-123-001 1
* Harness Power Terminal Block 9627-747-003 1
10 Harness-Extention, Transformer 9627-826-001 1
12 Harness-P5/Pressure Switch 9627-823-001 1
& Circuit Breaker 7 AMP 5198-211-002 1
* Wiringlabel-schematic 9506-831-001 1

136 Part # 8533-106-001 11/20



10

137

Part # 8533-106-001 11/20




WNS450XA Rear View Access Parts Group

Key Description

Part Number

Qty

1 Drive Motor, 3 Phase (Inverter duty) 9376-319-001 1
2 Rod, Motor Mtg 9497-222-006 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-002 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
Spring, Belt Tension 9534-319-002 1
& Pulley, Motor 9453-170-003 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
& Tolerance Ring 9487-234-003 1
Pulley, Driven 9453-168-003 1
Screw 5/8-11x1/1/2" 9545-060-001 1
* Lockwasher 5/8" 8641-582-018 1
& Washer, Flat 5/8x2 1/4" 8641-581-032 2
7 Drive Belt 9040-077-003 2
8 Channel, Rear 9081-190-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-001 4
* Hose, Overflow to drain 9242-449-004 1
& Clamp, Hose overflow to drain 8654-117-009 2
9 Hose, Overflow Vent Top 9242-463-005 1
Clamp, Hose Vent 8654-117-014 1
10 | Vacuum Breaker 9610-001-002 1
11 Bracket, Vacuum Breaker 9029-121-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap 0935-135-002
13 | Injector assembly soap 9883-008-001 1
& Cap-injector assembly 0935-127-001 1
* | Hose-injector assembly 9242-461-001 1
* | Hose-injection assy’,2"diameter 9242-462-001 1
* Plastic Plug 7/8" Electrical Connection 9456-041-006 1
* | Panel Assy., Back 9454-966-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 10
* Screw Panel Mtg.#10Bx1/2" 9545-030-002 3
* Nut, Spring 8640-399-001 8
14 | Hose, Pressure Switch 9242-175-005 1
* Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-030-017 1
* Braking resistors (200 ohm) 9483-004-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1
* VFD, MS300, V4 9375-035-013 1
& Data Cable, MS300, V4 9806-026-003 1

138 Part # 8533-106-001 11/20




™
-—

139

Part # 8533-106-001 11/20




WASHER ©x3 -

00 o

140 Part # 8533-106-001 11/20



Cabinet and Front Panel Group

Description Part Number (014
* | Panel, Right Side-Painted 9989-604-002 1
* Panel, Left Side - Painted 9989-605-002 1
* | Strap assy-studs 9966-017-001 4
* | Shim-Side Panels 9552-048-001 2
* | Nut-hex 1/4-20unc,2b 8640-414-006 10
1 | Panel Assy, Front 9989-607-001 1
3 Bumper Loading Door 9051-055-001 1
4 | Screw, 10bx1 3/4 9545-008-014 6
* | Washer Finish 8641-585-001 6
* | Nut, Spring-To Front Panel 8640-399-001 6
5 Label, Door Opening, Black 8502-757-001 1
6 | Label, Risk of Injury, Black 8502-759-001 1
7 | Nameplate Decal, Control Panel, Black 9412-232-001 1
8 | Button, Push Control, Black 9035-062-003 1
10 | Panel Top, Front, Painted 9989-608-002 1
* | Screw, Hex, #10B x 1/2 9545-008-026 14
& Cover Top Rear 9454-965-001
* | Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock-Run/program w/harness 8650-027-001
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* | Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
* | Lid screws #10-32x1/2 SS 9545-012-017 2
* Nut Hex Elasticstop #10-32 SS 8640-413-006 6
& Bracket Soap box mounting 9029-122-002 1
* | Softener siphon tube (plastic) 9574-252-002 1
* | Flow resistors 9475-002-003 3
14 | Label, Dispenser Instructions, Black 8502-745-001 1
15 | Door, Lower Service 9108-145-001 1
16 | Handle, Lower Service Door 9244-086-005 1
17 | Screw, 10bx 1 3/4 9545-008-020 4
6

Washer Finish

8641-585-001

Part # 8533-106-001 11/20

141



142

WSN450XA Cylinder, Seals & Bearings

Description

& Housing, Bearing- Assembly (items #2-#6)

Part Number

9803-186-001

Qty

Housing, Bearing

9241-180-002

Bearing, Front (LARGE)

9036-159-005

Bearing, Rear (SMALL)

9036-159-004

9538-167-001

Ring, Bearing Retainer

9487-238-003

Seal, Primary

9532-140-009

2
3
4
5 Spacer, Bearing
6
8
9

Seal, Secondary

9532-140-006

10 | Ring, Seal Mounting

9950-048-001

11 | Tub Back Mating Ring

9487-261-003

12 Bolt 5/8-11x1 1/2"” Tub end of bearing Housing

9545-060-001

12 | Nut 5/8"-11

8640-425-001

13 | Support Arm Assy, Bearing Housing

9991-056-002

14 | Bolt Pulley end of bearing housing, 7/16-14x2"

9545-059-003

k3 Nut, Flange Locking 7/16"

8640-416-005

15 | Pulley, Driven

9453-168-003

16 | Ring, Tolerance

9487-234-003

17 | Washer 5/8"x 2 1/4"

8641-581-032

18 | Bolt 5/8-11x11/2"

9545-060-001

19 | Lockwasher 5/8 Ext. tooth

8641-582-018

k3 Cylinder Assy Before Serial # W1.20190.XXX

9732-354-005

* Cylinder Assy After Serial # W1.20190.XXX

9848-166-001

k3 Tub and Cylinder Assy.

9869-034-001

* Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

ol il it el el DS T G KX Kl Kl Kol Kol B I I e e ) e e

Part # 8533-106-001 11/20




143

Part # 8533-106-001 11/20



144

Door Lock Assembly (continued)

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-031-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1" 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
i Shim, Door Lock, Thin 9552-037-001 AR
* Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014

& Lockwasher 1/4” Ext tooth 8641-582-007

18

Part # 8533-106-001 11/20




Gear Motor Door Lock Assembly

Key Description T-750 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 | Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24v 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24v 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 4
* Rod, Door Lock 9497-225-018 1
* | Harness, Door Lock/Drain, P17 9627-816-003 1

Part # 8533-106-001 11/20

145



146

Large Door & Hinge Group

Key Description T-450 QTY
1 Door Hinge Assembly (mounts to tub front) 9955-030-001 1
& Door Assembly Complete 9960-309-001 1
2 Door Ring 180 degree large hinge 9487-265-002 1
3 Door Gasket 9206-419-001 1
4 Door Glass Window 9635-016-001 1
& Red Wire (Door Close Switch) 8220-063-025 1
* Black Wire (Door Close Switch) 8220-063-026 1
5 Switch, Door Hinge Close (Plunger) 9539-492-001 1
6 Top Door Hinge Leaf 9845-008-001 1
7 Bottom Door Hinge Leaf 9845-005-002 1
8 Thread Form Screw, Door Mtg 5/16” x 5/8” 9545-056-002 3
9 Screw, Loading Door Hinge Mtg 9545-014-009 3

(5/16" x3/4" ss)
9 Lock Washer, exttooth 5/16 8641-582-009 3
*

Shim Large door

9552-037-001

Part # 8533-106-001 11/20




Key Description T-450 QTY
* Shaft Assembly-Loading Door (11-14) 9913-136-001 1
11 Shaft, Door Locking 9537-195-002 1
12 Cam, Locking 9095-051-001 1
13 Pin, Groove (1 1/4) 9451-181-005 1
14 Pin, Groove (3/4) 9451-181-004 1
15 Spring, Lock Cam 9534-360-002 1
16 Handle, Door 9244-091-001 1
17 Pin, Door Handle (groove) 9451-181-005 1

Part # 8533-106-001 11/20

147



Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 | Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 | Screw 9545-054-001 1
8 | Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
12 | Kit - Seal Replacement 9732-327-001 1

9, 10, 11

148 Part # 8533-106-001 11/20



Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-106-001 11/20

149



150

WNS450XA Chassis and Drain by Part #

Key Description Part Number 014
1 Base Assy,Frame 9945-150-002 1
* QOuter Tub Assy 9930-166-001 1
& Cylinder Assembly, (Includes Spider) 9848-120-001 1
3 Back Ass'y, Tub 9962-013-003 1
4 Bolt, 7/16" x 2" Tub Back to Tub 9545-059-002 12
5 Nut, Flange Lock 8640-416-005 12
& Bolt, 5/8-11 x 1 1/2 Tub to Base, Front 9545-060-001 2
* Nut, 5/8-11 Wizlok 8640-425-001 2
& Ring Assy, Tub Mtg-Front 9950-051-004 1
* Bolt, Top Front Ring 5/8” x 3" 9545-017-016 1
i Nut 5/8" 8640-417-005 1
6 Ring Assy.Clamp Tub Mtg.- Rear 9950-056-002 1
7 Bolt, 5/8-11 x 1 1/2 Tub to Base, Rear 9545-060-001 2
8 Nut, 5/8-11 Wizlok 8640-425-001 2
9 Bolt, 5/8-11 x 2 Tub & Rings to Base, Front & Rear 9545-060-004 4
10 | Washer 8641-581-038 4
11 | Nut, 5/8-11 Wizlok 8640-425-001 4
12 | Hose, Overflow 9242-449-004 1
13 | Clamp 8654-117-009 2
14 | Tube, Over Suds 9242-463-005 1
* | Clamp 8654-117-014 1
15 | Hose, Tub to Drain Valve 9242-464-001 1
16 | Valve, Drain 9379-202-001 1
* Screw, Valve to Bracket 5/16-18x1 1/4 9545-014-012 2
i Nut, 5/16-18 8640-400-003 2
17 | Hose, Drain Valve to Tube 9242-457-001 1
k3 Clamp, Hose (Drain Valve to Tube)&(Drain Hose to Valve) 8654-117-009 2
* Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
18 | Tube Assy, Drain 9915-122-002 1
19 | Injector assembly soap 9883-008-001 1
* | Clamp 8654-117-014 2
* Cap-injector assembly 0935-127-001 1
* | Hose-injector assembly 9242-461-001 1

20 | Hose-injection assy’,2"diameter 9242-462-001 1

19

Part # 8533-106-001 11/20




151

Part # 8533-106-001 11/20



152

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-236-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAC Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
* | Wire Assembly, BLK/BLU 8220-001-233 1
* | Wire Assembly, BLK/RED 8220-001-232 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8Bx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #10 8641-582-006 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-003 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 | Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-823-001 1
10 | Wiring Harness-Main 9627-914-002 1
11 | Transformer 8711-010-003 1
12 | Optional Relay board 9473-007-001

6 7 12 8
4
1

Part # 8533-106-001 11/20




Electrical Components, Upper Channel

Key Description Part Number Qty
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-030-017 1
* Cable, Data Communication 9806-015-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (200 ohm) 9483-004-002 2
& Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
6 | Circuit Breaker 5198-211-002 1
7 Terminal Block Assy, Injector 9897-032-002 1
8 Strip-termmarker 9558-028-002

Screw-pnhdtorx 4bx5/8 ss

9545-053-002

Part # 8533-106-001 11/20

153



154

Front Panel Control Group Part #

Key Description

Part Number

Qty

& Nameplate,Control Panel Black(one piece) 9412-232-001 1
1 PCB assembly Control /Display 9473-004-009 1
& Spacer Pushbutton (Micro) 9538-192-001 1
* Retainer Pushbutton (Micro) 9486-160-001 1
& Nut Hexelasticstop #4-40 8640-424-002 2
* Pushbutton Control 9035-062-003 1
* Spacer Plastic #6x9/16 9538-157-018 5
* Nut Elasticstop #6-32 8640-411-002 4
& Nut-Hexkeps, #6-32 8640-411-003 1
2 Harness LEDPCB 9627-821-001 1
3 Harness Doorlock, Switches 9627-816-002 1
4 PCB assembly Mode lights 9473-005-001 1
* Spacer Plastic #6x9/16 9537-157-018 2
* Nut Hexkeps #6-32 8640-411-003 2
6 Door Locking Actuator 24 volts 9892-017-002 1

Hex Nuts (mounting gear motor to control) 8640-412-005 4

Battery 8612-001-001 1

Add Bleach Light (Wiring Harness included) 9794-001-001 1
9 Lock Run/Program With Harness 8650-027-001

Part # 8533-106-001 11/20




Labels and Diagrams by Part #

Key Description Part Number (047
& Wiring Diagram, OPL 9506-831-001 1
1 Label High Voltage Warning 8502-614-004 1
* | Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Black 8502-757-001 1
i Booklet Owners 8514-285-001 1
5 Label, Dispenser Instructions, Black 8502-745-001 1
6 | Cover-Motor Control 9074-268-001 1

Part # 8533-106-001 11/20

155



Schematic for 60hz opl Washer

iring

W

3 3
/HO9 HdZ—L AO¥C—80c¢ OILVINAHOS
SN g/
X —XTATZL—"XOS¥SNM
SYOLVNLOV AYZ ‘3ANG JA ‘SSINdX3 a3/ v_,_m_ ng
AOYZ—80Z “1dO NOIS3A YOVLS #0g a3 1
4d100—1£8-9056 N/d Hovaa =74 A 6=td e o0dd
v 8-7d HA  8-¢td =
- M =4 HA __Z-td b mo1 728 a3 <
THA e 65 940 .
g - HA v-Gd 5aa| 12 -— IVWAON
o [&Zd HA ___G-td c—Cg 530 o a3 N
o [¥Zd HA v—td e voLIAS HILIAS A3
W [t HA __ £-td = By v Wy¥D0d
2-7d HA  2-td = 5=Cd530 SE] /3ONYATY
T-7d TAM T-€d 0 HOIH c€ - a1dva
WD TR e ? 7 ED LHA
&5 Ve
T39/7990 =)
a = T-2dd  nid
=3 o-od a3
3 *MIa/IAR =
= QzTed SET o ) €-2d
AE/590 TI9/5E 90| & = = v=cd IAA anion (3
TIX/NIE =< 9|85l Sg G-ted m
v @33/9390 v-01d £ [v=Cid 1AM v-ted - SLLYM 001
SNOILI3NNDD o>
SONDIS Ma/1HM £-01d] S 7 [E=CId Ny9__E-£ad - N SWHO 091
NOLLI3CNI = N1g/930 ¢-0Id| 2—Cld a3y c—€2d m M_N VLn
3A/ND T3A/NAE 10Td 1-etd nmg - Teed 1-ra | =99 O = SLLVM 00T
£-9d SAHD 09T o 2]
@ AN u>\zuw a 2
m m
IATWA OW 111y 24 19 o
NIV IAY el m
JINIOISNYAL 2y 9002 BER X
S E7 TR NST/ IR T=91d N -84 DT od31s [LAR ot ININT 2l = m
nIvA ST AONINDIN A 1
a3l TT00 -L1d A G4 T 2-Zd T3 NI¥ Ave SIW IEVINYA ® 134
- - WILSAS
T e /IR 7-91d T3k/038  7-8d 9-Zd T NII AEZ WIW IATAT
2# INTVA S-6ld = [9-91d oIn/a3g  9-8d T-Zd T3k 10 AEe Waa SOLON
J3LYM @709 —1a = v=Zd N AE2 €1 21 1 @
Ton? = [F=91d 039/IAR_ v-8d WOO  9IW =
RELN a3
1# 3INTVA 7|mﬂmﬂ £€-9ld__a33/0590 __€-8d 1-4d 03 Ave T %
S3LYM LOH 22 [291d _ne/530  2-8d jar] ] -
= [1=91d T3A/Ned 1-8d a m @ TIA/NED
TR e 530 G I v g
2# INTVA ¥=02d Sd_ v-1ad T=vd @33/ 10A
¥3LYM LOH 3 [eoea A T=T2d 9=%d odd
[w)
|
nTa Lo TII/IAA S71d A CRE N
JOLOW g
907 400a 134 T34
STd 590 | o0 _
A307INN L HOLIMS
24 JO0LYNLIYOWIIHL erd © €| q3HoLyT ao0a p AIND H & 3a/na
AN 9| HILIAS o = =
! NAAaeN I vor O|aaio07 doog € ~ 1.7
T4 30LYNLOYOWIIHL G = Q
HOLIMS -—
03s0T0 AT | HIWAOISNVAL o o N
r| == 7041NOD | ) e
HILIMS @300 ¥00a = =5
Y nayE ex 2T ERE
NG 1 =
NIS AP NIS Abe T1IA002
2> T1 AOE2 T
anl 100 — 1o Av2 a3y Ave a3 ST [a3d] aaxg 1x (R
H3N3LH0S 100 — ¢ _ TINJYI0 _
anl LOH — LH - <" O
dvOS IOH — CH — o
SIAVA JILVM L 3snd
JLYNIILW

ZH09—HdS/ L —AO¥Z—80Z

Part # 8533-106-001 11/20

156



Diagram for 60hz opl Washer

iring

W

ZHO9 ‘Hd¢—1 “>O¢leo‘m NWVHOVIA ONIFIM

X~

|X|>l~—|lxomvmz> 1IIIIIIIIIIIIJ
SHOLVNLOY AbZ 3ARO A 'SS3NdX3

®
jH—I—H,T soon = 2 _
SHOLLIvOmSHL INOM4 dOLl  :NOILYOO1

L] 1
Ixogho_._.<OO:_L — IIIE._:_.WNZO_.EOO:_— IIIIIIIIIIIIL

AOYZ-08Z “1d0 NIISIA MOV1S #os a102 — 19| HOLIMS A3M
4d100-1£8-9066 N/d it 818 = 8 H Jorio0nd
a0 10H — IH l \vAQY
dv0S 10H — zH
SIAVA_ALVM — - —
vl HIE |
| 1 e flx|3
| 3 3|t |
| I g 3
SINWVA HILVM WINHOASNVAL — Hals m o) o —
EENVERT] — NMOQ—d3lLs 35 1 3= g
1Ino¥ID MN | ww a
m dnv L — — g _m om — — o_m H_ _H £ —
3504 ox o z
o F 8 I 32 g [o]#
m 1 5 -/ | | se 3 9
¥ 114 [0 0] | o 8 — g3 2 [e] m
Z 4 -1 T _ wOv wOv o
58 2 = 2 2 5 . B
g8 oo | En © | . ° g [€]s &
2z a ey Y T —
8 woo (55 1 | 1 5 B
| L
M n{o — G378 — — —
Wa_v alo X w2 2x
Ix oo UIWHOISNVAL — —
&% v o — JOHINOO 1
> nona " o z
o I non _ | £ JOR! |
) B
-
| o 2 |
— HOSN3S FUNSSTU — 2 Q w 3
O z
{[s] [s]3f 3 _ B _
z F )
dlel2d : | Bt
IHEEE : _ ehd _
2 =z 2 ol =
L) _ o 1o §
28 5= 0 — F3 —
| mm O}
Vil :
—
HONOYL TOYINOD  :NOILYOOT L — —
LI N —— NN I N . LB B

157

Part # 8533-106-001 11/20




SWD T-450-12 V4 Schematic

¢ ¢
/HO9 Hd¢—L AO¥C—80¢ OILVINIHOS
X = —=X¥A~ZL="XOSPSNM ma/Ag
SUOLVILOV AV “IAND I ‘SSRIdXD T3/5 1| nd
AO¥ZT—80Z “1d0 NOIS3A Novis fog aa T
4d00—-€16-9056 N/d Kov3Te 73 =g eI 90¥d
B=7d 8-td
— ’ =
e B e (Ese o noy LZ o a
PRL o =5 I s S 5a0 12 = %< TYWON
l®) v-71d N y-€d o—cd HOLINS HOLIMS A3
@O [Ed ] T=£d = SolIns v Wo¥D0Yd
c-/[d ] c-&€d ) B-Cd oa0 530 /3ONVALY
T=7d ] T-£d Do) HOIH | ,2€ a1dvy
WO3 ~ mig e n_v e w 34 LHA
D
T nwv. T
5 = —2d @39
g rear T[x -t ! €-cd
g T39/578 5-01d| o = = v=2d ™ THA aon (3
=3 is e > S—t=d aa]
T38/590 ¥-01d ¥=Cld 1AM ¥-tad SLLYA 00
SNOILIINNGD £01d| 3 & [E2Td ND E-f2d| SWHO 002
zE._Mzw_mmH = ne/9%0 W [ESHd 038 2-t2d > =524 .~
N \VuH/ T3A/NSE T-51d ng_ tead| P 2 Eﬁﬁum a SLLYA 00T
= M
SWHO 002
- -ra Y EN R
e T3A/NIE = ¥ X
3A/N9 m m|
IATWA Nag] oW T-ry 28 g o
NIVAT IAY el <
- — YINIOASNYAL | ] W 2002 a1 134 =
3K NMOT-d3LS AOT ”._Z%n o T3A -
# 3NWA -~ | IAm AININOINA
¥3LYM @100 1-41d e21d d/inA  ©-8d °-id T3 N1y Ave| 3 SIW FIEVINYA _s
) = N1a/IHA 8- T 3 Nag WILSAS
7=31d TIA/@38  7-8d - NId ATl 3 Th | WOW IALNG
2# INWA S-61d = [9-91d Dan/t3d  9-8d T-Zd 13k 10 AES | 3 Waa SOLOW
JdILYM dod > F=7d & ACS 3 1HM @ 30M804—O WNWIXYN
TR Lot &R = [F9d _Q39/IAR__¥-8d 3 wog o €1 21 1 = ¥04 LNIWLSNraY
# 3INT9A _|mlmﬂ. £=91d _(39/090 __£-8d T-Zd 03 ve T 3NMQ AONINDIMS TIEVRIVA
¥3Lvm 1OH 7[99 _nia/od0 _2-8d | |
L S T WO = =oTdTIA/Ngg 1-8d
RE] it 530 T-61d m v MNag| TON R IAY
a1 o [FoeE g v-1ed T-vd 039/ 1AM oop1l EN I
S [0 1AM T=T=d 3%d  od0 ] ® G A
=] AOT SIW
e VI TIIIIAA S-71d _Izmm SIW vIH
A0LOW €1d T34 REIN WOW WIW
o071 d00a [ASEREN T34 Waa Waa
. SId 5an | 940 [waa [Hox
007NN g-zld 21d a HILIMS
24 ¥OLYNLOVOWYIHL 9 Houms m @3HOLYT ¥00a / AND hd & LN
e rwm/_”_\.« /090 S|aao0 ¥oog x T Twe
T# AO0LYNLOVOWAIHL G = Q &
I
HILIMS —
@3s0710 ¥00a T YINNOISNYAL | N X
o == I0d.NOD o Q
HOLIAS @3NO07 ¥D0Q B > <
FEE =X MR naya .
Av2 ¢ o
NIS AP2 NIS A%2 ¢ [T1A002 2
9% - B AV2 @33 Av2 a3 wm_w_«(um\m [a3d| aaxg X 11 AOE2aaE A A_v
¥3AN3LH0S 100 — 23 | “Iinods | a
anL I0H — LH -~ —Nn_
dv0S 1I0H — 2ZH _.Fol\/le: O
SINVA TGV | asn3 |

Part # 8533-106-001 11/20

158



SWD T-450-12 V4 Diagram

ZHO9 'Hde—1

X —XYA~Z L= XOSYSNM
SHOLVNLOY AbZ ‘ANA HA ‘SSNdX3
AO¥Z—80Z “1dO NOIS3IA MOVIS #0§

‘NO¥Z—80¢

WVHOVIA ONIHIM

1

IIIIIIIIIIIIJ
me HOLIMS A3

iy VI90%d
dd100—£16-9086 N/d — AR08 —
= aldvy
_ 318v0 Q3013IHS _
2 AN
e —
| o s Bz |3
Ul ﬁ IR |
@ 4 F
.
SINWA HILYM — NINSOLSNVEL — — L | . e © o —
e oo 3 = e =1
3 a
woawe L — w_m m_m — — k gv H__H g —
< = o 50 o8 =
E a2 Rbg | e N | 1 w7 3 82 £ [o]2
Sl e o I = . |1
@ 1N4[00 | 2 — mm E nm m
SRl N IS _ o= A
WE 9 09% 1 Fzid S - ° 2 nw W
2% 2 [o ofmmw T 1d | > T
£5 010 oo - yid 1 ; » nm
© NOD [0 © % —a— b 3
m O OI _ _ na —Sid _ _ o _|_ﬂ 2 _
8s ] N\,
I° a0 A Il [ e H
'T [0 o 1 HINMOISNVHL A — —
o2 55 L. | JOHINOD 2
39 N — N 2
= e | e e I OR |
T T m| N, 7 s
_J e/
oo | | e | I | (EE |
D HOSNIS IUNSSINd g @ w3
; _ _ ‘Ber
5 833 8 v 5 ¢
a0 Gﬂmu z \@ W m
2 | o | g . C% g |
z £ = a
3 1 ] e 38 g (Jgk ¢ () 838
— | | P OS% v — v~z —
. | 1 of
aiol r HONOYL T0HINOD  :NOILVOO1 [E75
I I N DI DI DI DN | DI B B B . - m HOLINS
0
ey I 338" —
s 1
e B
FLF HOLOW
- m qwn_.%w 2 %007 4004 —
- NN N N N . | . wggﬂsﬁqﬁng s mw%m_m
— ﬂ ] m e - on G ton 34/9%0 —
won ~n
L ] ® o h oo mm . 8/5%0 g
— — MI soton =l | e — " &__m "o — — —
] N imgy N SUOLVNLOVONYTHL .
MOVE  NOILVOOT — NOLLOS NOWWDOT 08 L INO¥3 dOL NOILYOOT
N N L I T S S . .. w w \ N N DI BN DN DI D DI B B B - L

159

Part # 8533-106-001 11/20




Notes

160 Part # 8533-106-001 11/20



Section: 12
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-106-001 11/20

161



Schematic for 50hz Washer -39

iring

W

[ [4
/HOS Hdl A0¢< OILVINIHOS
X —XA"B2~"XOSYSNM md/xg
SHOLMLY T TR . Ssan a33/574] na
aIn
¥d100—-££8—9056 N/d HovY3g Z=7d &—¢td T—ca—T3K : 90yd
amy 8-7d 8-td dﬂumL.
Bl e B (=g o ron T2 Jo -
e - [ TEd Ty SEOf 12T e (SIS TTYWAON
o [¥=id $-td g HoLIAS HOLIAS AN
W  [EZd £-td = SRS, v WySD0dd
2-7d 2-td 3 5=Cd— 530 590 /30NYAQY
T-Zd T-td 0 HOIH € 1dva
WOJ o g e r‘_.v e - RETY LHM
Q
T TIe/ou M T W
3 = —2d q3d
RS rear Ik t2d S £-2d
4 T3/5E 90| & = = v=2d 1HA aion (P
X Ot S-tad m
@33/090 ¥-01d < [¥=51d EE'QM} = o SLIVA 001
SNOLLONNG I ZETe o _tt g . SWHO 091
zEBuwzHu(zuw ﬂm“mmm > mumﬂ mm__m mumwn uw ry| ¥=od _H_ M SLLIYM 00T
€-9d SWHO 091 il ulzll
L -
ng A3A/NYE] = X M
Q IA/ND = =
IAWA oW Ty 2 % o
NIVAT
AINIOASNYYL Hw“ 9002 o 34 w
T et Na&/IH = nig = NmDo-aals M) AT el EE il
# 3INIVA 7 — — L 1HA AININDIIA n 2
waLem T - AL L 2-Zd a38 N1d Ave| 3 SIW JIEYINYA @ TR
7=91d_T13ir/039 __Z-8d 9-Zd & NIJ AET 3 WIW IAING
2# 3INTVA S-61d [9=9Td Da0/039  9-84 S=Zd 13X 10 AEC| 3
¥3lvm 000 ES : Haa A0LON
= V=Zd T AEQ 3 27 N @
7 — NV R = [F91d TI9/IAA_ v-8d 3 WOT  SIW =
# INTVA _|m-mm_. £-91d__039/990 _£-8d T=4d T3 Ave
2 [Z91d_N1e/080 -84 o
JILYA LOH ™ n1d/940 2 & A
! (T=9Td T3x/N9g  T-8d]
Mo b 530 T-57d m a5
24 ANTVA
$=02d SE v-led [(T=%d Q3u/1AR |
Y3LYA LOH 8 [Fed —iam  TIeq S=vd~ od0
@
L
g tond TII/IAR S-/1d Ry N
A0LOW g
207 ¥00a 134 34
CId oan | oa0 o
NOOINN 214 o HILIAS
2# J0LYNLIVOWSIHL % HOLIMS N a3HILY dO0a
LSRN ey 7r S| aaioo1 ¥oor T x
T# d0LYNLOVONAIHL e = O
HOLIAS
€3s070 A000 | HINHOASNYAL o N
| JOYLNDD i —
HOLIAS @3XJ07 ¥00a a 3 =
NaSiE 2x Rl N
Av2 4 =
NIT A¥S - NIS AV2 ¢ |T1]A002
INZ] 3 Av2 @] — [a3d| aaxg X 11 A0E2 AN 1
a _
wanaios F83 - 83 | S
anL 10H — LH — ="
dvOS I0H — cH E
SIAVA IIVR L_3snd _ |
3LYNI3LY

ZHOS—Hd I —ADLC

Part # 8533-106-001 11/20

162



ZHOS ‘Hdl h>omw NWVHOVIA ONIFIM

|X|>|on|lxom<wz; IIIIIIIIIIII
SHOLVNLOV MZ “ARID A ‘SSRUdXI ™ b |

=

163

Part # 8533-106-001 11/20

Diagram for 50hz Washer -39

iring

W

AOSZ “1dO NOIS3A Yavis FOE anlL 0109 - LD . H HOLMS A3x
R MINALIOS G100 - & WYO0Ud
¥d100—-££8—9066 N/d - _ l \uoﬁnmu —
1 AN N N T NN N S N N NN T . - -J _ I _
| N : |
; ) vl - |
_ - 1 : S
_ _ _ H S B8 |¢ _
HAC[S (=3 (@]
SINVA H3LVM YINNOISNVALL _ He 3 ° —
yIvINE — NMOQ—d3ls . 3£ 1 3= g
1No¥ID 2 MN 1 mw a
ey : B ; _ ;][ e I
< e o 00 =
Z 3snd — 22X — 2 [
& dnv £ _H_H_I 3 1 23 > @m
2 | 5 | sg 3 g
g 1 | @ — 23 m m
x5 ¢H 3 — 3 z o —
g5 v S ] 4] I
g 8 g q
w= 2 '] > [
28 3 1 1 3
S Woo — T
I g
~ 11O O — — — — —
Wm alo o M:mﬁmz% — —
n
QL0 Q O — J04INOD 1
z N[O Of oA ¥ — o W_WM z —
INOSZ  NOOZ <
(=]
T 2 w
— - — [}
| SOt |
— HOSN3S FUNSSIUd — g WHWM w3
[3] r4
©WUO o«
oY — 8l v~ —
mmmu | -ORE:
_ o (S0 8 s |
mm — Y mw 4 wB
£ _mm | ot |
1 i _
= ==
g
L N 2 5 HONOYL TOMINOD  :NOILVIO1 _ 10N —
i N N NN T . |
— = 4; _ —= |
2L — ® i]
L= YoloW e — — —
A d BB

| £1— a3
MovE  NOLLYOO1 _ WOLLO8  :NOLLYOO1 r I NN I BN IS B B B B B S - L
- - L




SWD T-450-39 V4 Schematic

[4 ¢
/HOS HdL A0%< OILVINIHOS
X —X¥N_BE—"XOSYSNM ma/Hne
SUOLVIUOV AVZ “IAND I ‘SSRIdX3 T3/5 ] nd
AOSZ *1d0 N9IS3A NoviS foe a7 1
4dLO0-+16—9056 N/d HIY3e =74 =g T 904d
aay 8-Zd 8-td
— =
B 8 R o noy L2 o A
= - = (¥=Cd_
e o [&d S-£d ST a0 54| 12 L %< TYWAON
e v-74d y-€d o—cd HOLIAS HOLIAS A3M
@ [T Ttd = SiRUAS, va Wy¥o0Yd
2-7d 2&d = 3 /3INYATY
T-Zd T-2d 2 8 a0 S0 oY Lee Tidv
WO3 ~ g e (=} € — RETN LHA
& 7E
T Wu. T3
5 = =2d @33
R rear T Ltd| O £-2d
g T39/57E 9-01d| o = = v=cd T IHA ain (34
X oE=w ] S—t2d m
139/990 ¥-01d ¥-Cld 1HA__¥-tad SLLYM 00
SN €=01d| 8 & [£C1d Nan £f2d| SWHO' 002
= n1e/930 @ [ 038 2-tad o o=cog .
NOILOIFNL s STV TSld g 1eed] P 3 o qEs I T g SLLYM 00T
n-ry . g SAH002 ¢ 21| 14
L TIA/NaG = X ¥
3JA/N9D m m|
IATWA Nag] oW T-ry 2 e o
NIVAT IAY el 2
— — YINIOASNYAL | ] O 2002 a1 134 =
REL NADQ-d3LS AOT ”._>w_n 0 13A r
# 3NTWA THM AININOIYA
T=Z1d 6=91d_Od0/IHA _ 6-8d o=7d T 3 ] T3A
J ¥3L9A @100 =T ME/IHA 6= Attt i Avel 3 Naig | SIW Tvn @ [aEmes
7-91d _TaA/03d __L-8d B N3 AL 3 TN IATND
2# INWA S-61d = [391d Ddn/t3d  9-8d T-Zd 13k 10 AES| 3 Waa SOLOW
JdILYM @02 > F=7d & AES 3 LHM @ 30404—9 WNWIXYW
TR Lot &R = [FJ9d _G39/IFR__¥-8d 3 WOa  9IW A = ¥04 LNIWLSNraY
A _ E=9Td—qI9,/55] =84 T=7d 039 'z} — 3NHO AONINDIxS TIGVIIVA
33LVA LOH = nia/980 o | |
[ 7 um WWON = =9TdTEA/NgE 184
TR 5390 T-61d m v | O oA IAY
mww«w):.hmv [P=02d g v-led| EZEECVATL 0p1l IAY L Y]
S [Foed a1 =] 5-¥d 930 &l | ST Ta A
@ INORIE [ Ao SIW
— _ SIW YW
ma Vo TT/TAR S-71d AR S Nag | o N
J0LOW g
5007 J00a T34 T34 Woa Waa
TTd ' WOa Waa
4 =g 0a0 | Da0 o L
SOOINN 214 u HILIMS
2% NOLYNLOVOWYIHL 9| HoLas S| aaroLvT ¥ona
b ! rwm/_”_\.% n1a/990 S| ga¥oo vooa $ x
T4 $OLYNLOVOWIHL G = o
HILIMS e o
@3S0 ¥00C | AIWADISNYAL 5 N 29
r| == OYLNDD & — |
HOLIAS @3X007 00 m 3 = L
M 2x MEal N T
A2 £ *ZT ]
NIT AbZ NIT AV X ¢ [TlA002 g
INZ] 33 Av2 aR] ~— [a3d| aaxng 1x 17 AOE2aaME MRS
nL qog — 19 IDyING N
zwzm._.mom 00 — 20 | “LInge1y |
801 I0H — LH -~
dv0S 10H - ZH _.Fol\/\lT:

S3IAIVA ¥3IVM

3asnd

Part # 8533-106-001 11/20

164



ZHOS ‘Hdl ‘AOELZ  WvYOVIA ONIYIM

VIS =3

X —X¥A~6E—"XOSYSNM I N I B DI D D B B B . - J
SHOIVNLOV APZ ‘3ARNA 4A ‘SSINX3 -
AOEZ “1d0 NOIS3IA MOVIS #08 anl a100 - LY| ] HOLIMS A3M
4d100—+16—90G6 N/d [ 83IN3L0S 0100 — 3 AVO08d
a0L 10H — LH e /30NvAQY
Qldvy
ovOS 10H — 2H
SIATVA JILVM — 3 —
N N N N S
; I el
: _ ch |
8l |3
2 5
— — < 508 |w
| S 8|2 |¢
m SIAVA NILVM — MINNOLSNYAL — i £ o o —
RENVENT:] NMOQ-d3ls 35 3= 4
a 1NO¥ID — 5z =P a
L -l | N |
g — o o z o
Z 3snd o og @
g & aw ¢ — m 3 “ mm w @m " —
< - Bl Bl S 2
(v 9 14605 | g a3 m BE g
- x5 N._ﬂ (O] | | F=iid 3 — 3 z 3 —
SE © O] 3 2 & s 2
D mm g [0 O - —zid 2 4]
2z m R | £1d ] > a —
“8 woo[oo Fvid 1 m nm
4 _ ma —Gid _ nm\u _
v vw — X me2x g N
33 HINHOASNVRL — —
9 R I0MINOO
a — 1o ol Yo z
3 - NOSZ  A0OZ - W OR/ 5
@ o}
ma/xa
1 — @/ — — 5l X mm —
0 HOSNIS FUNSSIM 2 ¢ w3
<] 2
LN | | 5 4
£22 RORE:
4 GGW 2 — g = m -
1 o — YXIE S ¥ X a2 o —
I 3 e 52 ||| g (14 g OF:
| i || P S% o — O] _
a33/5u0[" m OG/ m
D ] — HONOYL T0H4INOD  NOILYIO1 /na _
N NN SN SN DN BN DN | D D B BN S —— m
-
= i |
| |
7)) .

Hﬁ ek @
3
; W JO1ON
w am..ﬂuw X007 ¥00a
| 272
L N | I BN I BN B | 30404-9 WNWIXYN ¥04 ININUSARQY
ﬁ 2 b — W0 LONGNO TTavAVA —
_ D 1 §z¢m"m N .
— 11— @ i) na "m naa
— — —— 7] wowon = | R — wel g L
] s 2 on .
%OV NOLLYOOT — NOLLOS NOLLYOOT — o [ o oo INO¥4 dOL NOILYOO1
IIIIL — . . e e w whssh e o o o o o e e e o e ]

165

Part # 8533-106-001 11/20




Notes

166 Part # 8533-106-001 11/20



